Figure 1- Assessment of hyperglycaemia: algorithm

Assessment of hyperglycaemia in people taking steroids: Algorithm

Is the person known to have diabetes?

A This algorithm should not be used for people with or without
diabetes who have COVID-19 and are on dexamathasone. In that

situation, please refer to the guideline found on pages 32 and 33
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Commence gliclazide 40mg a.m:

@ Titrate daily until a maximum dose of
240mg a.m. or glycaemic targets are
reached

@ Seek specialist advice if you are
concerned about dose titration in those
taking 160mg with no improvement in
glycaemic control
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If no ‘hypo’ symptoms and NOT on an
SU or insulin:

@ Commence gliclazide 40mg a.m., titrate
daily until a maximum dose of 240mg
a.m. or glycaemic targets are reached

@ Seek specialist advice if you are
concerned about dose titration in those
taking 160mg with no improvement in
glycaemic control
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Once daily night-time insulin

®@ Transfer night-time insulin injection to
the morning

@ Titrate by 10-20% daily according to
pre-evening meal CBG readings

@ If targets not achieved consider BD, or
basal bolus regimen

Twice daily insulin:

@ Morning dose will need to increase
10-20% daily according to pre-evening
meal CBG readings

@ Aim for CBGs to individual needs
as stated above, unless person
experiences ‘hypo’ despite snacks
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If steroids are reduced or discontinued:

@ Continue CBG testing if CBG
>12mmol/L in 24 hours

@ Any changes made should be reviewed
and consideration given to reverting to
previous therapy or doses

@ If on once daily gliclazide on maximum
dosage consider adding an evening
dose of gliclazide or add morning
human NPH insulin e.g. Humulin I /
Insulatard / Insuman Basal

If steroids are discontinued prior
to discharge and hyperglycaemia
persists then continue with monitoring

until normal glycaemia returns or
until a definitive test for diabetes is
undertaken (fasting blood glucose,
OGTT or HbA1c)

@ If on once daily gliclazide on maximum
dosage consider adding an evening
dose of gliclazide

@ If no ‘hypo’ symptoms and taking
maximum dose (320mg/day) add
Insuman Basal, Humulin | or Human
Insulatard

@ When using NPH insulin commence 10
units in the morning and titrate by 10-
20% daily until glycaemic target reached

Basal bolus insulin:

@ Consider transferring evening basal
dose insulin to the morning and increase
short/fast acting insulin by 10 - 20%
daily until glycaemic target reached

@ Aim for CBGs 6-10mmol/L with an
acceptable range of 6-12mmol/L
depending on the individuals clinical
needs and risk of hypoglycaemia

Aim for:

@ 6-10mmol/L, with 6-12mmol/L being acceptable and according to the individual’s clinical need.

@ 6-15mmol/L in end-of-life care.

A Ifunsure at any stage about next steps or want specific advice on how to meet with the individuals needs or expectations please discuss with the team who usually looks after their diabetes
(GP/Specialist Team). Discharge - monitoring will need to be continued in people remaining on glucocorticoids post discharge

A Glucose lowering treatments such as sulph

ureas and or insulin doses will need to be reduced in tandem with reductions in the steroid dosage.




